
Liikanen  R.,  YliKuivila  J.,  Tenhunen  J.  and  Laukkanen  R.  (2006),  Cost  and
environmental impact of nanofiltration in treating chemically pretreated surface water,
Desalination, 201, 5870.

© 2006 Elsevier Science

Reprinted with permission from Elsevier.



 Desalination 201 (2006) 58–70

*Corresponding author.

Cost and environmental impact of nanofiltration in treating
chemically pre-treated surface water

Riina Liikanena*, Jukka Yli-Kuivilab, Jyrki Tenhunenc, Risto Laukkanend

aLaboratory of Environmental Engineering, Helsinki University of Technology,
P.O. Box 5300, FIN-02015 HUT, Finland

Tel. +358 (40) 758-1418; Fax +358 (9) 451-3827; email: riina.liikanen@kolumbus.fi
bEspoo Water, P.O. Box 6000, FIN-02670 Espoon kaupunki, Finland
[...]
was calculated at different operational parameters.
The production capacity of the designed NF pro-
cess corresponds to the present production of the
ECW plant and was 18,000 m3/d plus an extra
capacity of 5% for the use at the plant.

The required membrane area and the conse-
quent membrane related investment costs were
calculated from the fluxes extrapolated from the
data of the pilot-scale NF studies conducted at
ECW. The costs were calculated for NF operation
at driving pressures from 4 to 7 bar and at recov-
eries of 68% or 83%. The design fluxes were tem-
perature normalised to 1ºC according to the mem-
brane manufacturer’s guideline for investment
cost calculations to ensure the capacity require-
ments during cold feed water temperature. In the
total membrane module requirement an 20%
allowance was reserved for the NF plant main-
tenance. The expected price of a membrane mod-
ule (NF255-400) was 780 € and the active mem-
brane surface area of one membrane module was
37 m2.

Based on the literature [3,4] and the manufac-
turer’s knowledge the membrane modules were
expected to cause 40% of the total investment
costs. The non-membrane investment costs in-
clude all equipment and facilities necessary to
support the use of membranes: pressure vessels,
pumps, monitoring equipment, pre-filters, mem-
brane cleaning system, process automation, build-
ings, retentate disposal, etc. No investment costs
were reserved for the feed water pre-treatment,
since the required pre-treatment capacity is avail-
able at the present process of ECW. A 20-year
pay-back period and 7% interest rate were used
in the investment cost calculations.

The O&M costs of the NF process consist of
energy, pre-filter and membrane replacement,
chemicals, wastewater discharge and labour.

Energy is required for the pressure increase at
the pre-filters and mostly at the NF membranes.
The pressure requirement at the pre-filters was
expected to be 1 bar. The NF driving pressures
varied between the compared options. The ex-
pected price of electricity was 7 c/kWh and the
expected efficiency of the pumps was 70%.

A 20% yearly replacement of membrane
modules was planned according to the supposed
module life-time of 5 years. The used membranes
are disposed at the refuse dump. The weight of a
used membrane module was expected to be 30 kg
and the cost of waste disposal 60 €/t. According
to the pilot-scale studies and the experiences at
three operating NF plants in Finland [15] the cost
of pre-filter replacement and disposal was cal-
culated as 20% of the membrane replacement and
disposal cost.

The membrane cleaning is performed at inter-
vals realised at the pilot-scale NF studies at ECW.
An acidic cleaning solution followed by an alka-
line solution and a pure alkaline cleaning solution
are used in turns. The acidic cleaning solution con-
tains 0.8% citric acid and 0.1% oxalic acid and
the alkaline cleaning solution 0.2% Na4EDTA and
0.1% Na5P3O10. The used prices of the cleaning
chemicals were as follows: citric acid 1.15 €/kg,



R. Liikanen et al. / Desalination 201 (2006) 58–70 61

oxalic acid 0.92 €/kg, Na4EDTA 2.50 €/kg and
Na5P3O10 0.92 €/kg. The cleaning solutions are
made of and the membranes are rinsed with the
NF permeate. Cleaning solution and rinsing water
volumes were expected to be 50 and 500 L per
membrane module, respectively.

The retentate stream is discharged by the
residual pressure to the nearby river, since the
volume and concentrations on the retentate are
not higher than would be allowed for the dis-
charge. Hence, the cost of retentate disposal was
considered negligible. The membrane cleaning
solutions and rinsing waters are neutralised and
discharged to the sewage network. The cost of
neutralising chemical was considered negligible.
The expected price of waste water was 1.21/m3.

The variation in the required working time for
O&M of the NF process is mainly seen in the time
required for the membrane cleaning and the time
for the other O&M is basically fixed. The basis
for the required weekly work time was 1 min/
membrane module for cleaning at two weeks
cleaning interval and 20 h/week for other O&M.
The expected cost of work was 30 €/h.

The installation of the NF process after the
conventional surface water treatment requires
higher feed water intake and higher production
capacity of coagulation pre-treatment due to the
less than 100% recovery of the NF process. The
increased energy consumption, use of coagulation
chemical and sludge and sand-filter rinsing water
disposal to the sewage in the pre-treatment were
included in the O&M cost calculations. Other
changes in the O&M costs of the pre-treatment
were  expected  to  be  negligible.  The  energy
requirement  of  the  pre-treatment  process  is
0.13 kWh/m3. The used coagulant is polyalumin-
ium chloride at a dosage of 65 g/m3 and the price
of the chemical is 0.22 /kg. The wastewater pro-
duction in the pre-treatment is 0.055 m3/m3. On
the other hand, the ozonation that is used for the
removal of odour and taste causing small organics
is not needed after the installation of NF. The
saved energy consumption is 600,000 kWh/a and

the total savings 90,000/a. The higher product
water quality also allows the chloramine dosage
to be lowered by 66% from 0.6 mg Cl2/L to 0.2 mg
Cl2/L [16, 17]. The present price of the chloramine
disinfection is 0.2 c/m3.

2.2. Environmental impact of NF

The environmental impact of using the NF as
a refining treatment step in the conventional sur-
face water treatment train was assessed by cal-
culating the inputs and outputs of the NF process
described above from the environmental point of
view at different operating parameters. Since the
goal was to evaluate the effect of adding the NF
after the conventional treatment train, only those
system inputs and outputs that differ from the
conventional treatment were included to the
analysis. Only the inputs and outputs related to
the O&M of the process were included to the
analysis. The data for calculations was derived
from the pilot study, from the manufacturers and
from the literature.

2.3. Pilot-scale study

The cost and environmental impact calcula-
tions are based on the pilot-scale study conducted
at ECW between December 1999 and February
2000. The two similar NF pilot processes were
run in parallel at ECW. A schematic view of the
NF pilot plant is presented in Fig. 1. The feed
water was filtered by a 5-µm cartridge filter before
it entered the pressure vessels. The array of the
plant was two-staged, and part of the retentate
from the final stage was circulated back to the
feed stream to enhance the recovery of the plant.

The pressure vessels in the both stages housed
two spiral-wound modules with nominal dimen-
sions of 9.9 cm in diameter and 101 cm in length.
The same membranes, Filmtec NF255-400 by
DOW, were used in the both pilots during the
whole experiment. The membranes were used for
5 months in the same NF pilots at ECW before
the study. The active surface of the membranes is



62 R. Liikanen et al. / Desalination 201 (2006) 58–70

Cartridge 
filters

High 
pressure 

pump

Pressure vessels, 
2*2 spiral-wound 

modules
Permeate

Retentate

Recycle 
flow

Cleaning
solution

Feedwater

Pressure measurement
Flow measurement

Temperature measurement
Conductivity measurement

Cartridge 
filters

High 
pressure 

pump

Pressure vessels, 
2*2 spiral-wound 

modules
Permeate

Retentate

Recycle 
flow

Cleaning
solution

Feedwater

Pressure measurement
Flow measurement
Pressure measurement
Flow measurement

Temperature measurement
Conductivity measurement
Temperature measurement
Conductivity measurement

Fig. 1. Schematic view of NF pilot.

made of polypiperazine amide and according to
the manufacturer the membrane cut-off is appro-
ximately 200–300 g/mol. The total membrane area
of each NF pilot plant was 4×7.7 m2.

The pilot processes were fed with the chemic-
ally treated and sand-filtered product water of
ECW. ECW takes raw water from a small humus-
rich lake (average TOC 6.9 mg/L). The process at
ECW consisted of periodic ozonation, chemical
coagulation with polyaluminium chloride, dis-
solved air flotation, rapid sand filtration and post-
treatment with chloramine and lime during the
study. The feed water for the NF pilot was drawn
before the post-treatment. Some NF feed water
quality parameters during the study are presented
in Table 1.

Permeabilities, fluxes, flux declines, required
cleaning intervals and retentions of the studied
NF membranes at different operating parameters

Table 1
Some NF feed water quality parameters during pilot-scale
study as average values ± standard deviation

pH 6.3±0.1 
Conductivity, mS/m 13.7±2.5 
UV254, 1/cm 0.046±0.007 
TOC, mg/L 2.9±0.1 

were evaluated. The used driving pressures ranged
from 4 to 7 bars at pilot-scale recoveries of 40%
and 55% (corresponds to 12% and 18% recoveries
per membrane module and to 68% and 83% plant-
scale recoveries, respectively) at the parallel NF
pilots during cold feed water temperature (T = 0.5–
1.0ºC). The NF process was run for two-weeks at
the driving pressures of 4, 5 and 6 bar and for
one-week at the driving pressure of 7 bar.

Between the runs the membranes were cleaned
by an acidic cleaning phase followed by an
alkaline cleaning solution. The cleaning solutions
compositions were the same as designed for the
NF plant.

3. Results and discussion

3.1. Operation of NF pilot at different driving
pressures and recoveries

The permeabilities of the NF membranes at
the parallel pilots operated at different recoveries
with varying driving pressures are presented in
Fig. 2. The permeabilities are normalised accord-
ing to the membrane manufacturer’s guidelines
to the year-average feed water temperature at
ECW (T = 10ºC) to give a reliable picture of the
average operation of the NF process. The flux



R. Liikanen et al. / Desalination 201 (2006) 58–70 63

declines were remarkably higher at the 55%
recovery than at the 40% recovery.

The normalised permeabilities, required clean-
ing intervals and retentions of the membranes ob-
served in the study are well in accordance with
the performance of the NF-pilot during an all-year
experiment at ECW. Thus, despite the temperature
effects seen by Sharma and Chellam [18], the
results of the study are considered representative
of the NF installed after the conventional surface
water train at ECW at all temperatures.

At the Méry-sur-Oise NF treatment plant,

0,0
1,0
2,0
3,0
4,0
5,0
6,0
7,0
8,0
9,0

Pe
rm

ea
bi

lit
y,

 L
/(m

2  h
 b

ar
)..

55% recovery
40% recovery

7 bar6 bar5 bar4 bar

Fig. 2. Temperature normalised (T = 10ºC)
permeabilities of membranes at parallel NF
pilots operated at different recoveries and driv-
ing pressures (operating T = 0.5–1.0ºC, cross
flow 0.6 m3/h at 55% recovery and 0.9 m3/h
at 40% recovery).

Table 2
Fluxes of designed plant-scale NF process at different driving pressures, recoveries and feed water temperatures, driving
pressures to produce design flux at 10ºC feed water temperature as well as required cleaning intervals. Extrapolated from
pilot-scale NF study

 Driving pressure 
 4 bar 5 bar 6 bar 7 bar 
Design flux, feed temperature 1ºC   

68% recovery 16.5 L/(m2 h) 20.4 L/(m2 h) 26.7 L/(m2 h) 29.3 L/(m2 h) 
83% recovery 16.6 L/(m2 h) 20.7 L/(m2 h) 27.7 L/(m2 h) 30.2 L/(m2 h) 

Operational flux, feed temperature 10ºC   
68% recovery 23.4 L/(m2 h) 29.0 L/(m2 h) 37.8 L/(m2 h) 41.6 L/(m2 h) 
83% recovery 23.6 L/(m2 h) 29.3 L/(m2 h) 39.3 L/(m2 h) 42.9 L/(m2 h) 

Driving pressure, feed temperature 10ºC   
68% recovery 3.0 bar 3.6 bar 4.5 bar 4.9 bar 
83% recovery 3.0 bar 3.6 bar 4.6 bar 5.0 bar 

Cleaning interval     
68% recovery 2 weeks 1.4 weeks 0.6 week 0.5 week 
83% recovery 1.5 weeks 0.7 week 0.5 week 0.4 week 

treating polluted and conventionally pre-treated
river water of seasonally varying temperature the
average operational permeability is very similar,
6 L/(m2 h bar) with the same NF membrane [19].
However, the permeability of the membranes re-
mained stable for longer periods at Méry-sur-Oise.

The design fluxes extrapolated from the pilot-
scale studies for the cost calculations of the plant-
scale NF process (at feed water temperature of
1ºC) at different operating parameters are pre-
sented in Table 2. It is clearly seen that the increase
of recovery did not remarkably increase the



64 R. Liikanen et al. / Desalination 201 (2006) 58–70

average operating flux. This is partly caused by
the lower feed water cross flow when operating
the NF pilot at higher recovery (0.6 m3/h at 55%
and 0.9 m3/h at 40%). However, there is no basis
to reliably assess the effect of the difference in
the cross flow on flux.

The year-average operating fluxes (normalised
to the year-average operating temperature, 10ºC)
at different operating parameters are also pre-
sented in Table 2. The calculated year-average
fluxes were approximately 40% higher than the
design fluxes indicating that lower than designed
driving pressures can be used during higher temp-
erature season. The required driving pressures to
produce the design fluxes at the year-average feed
water temperature are presented in Table 2. These
values were used when calculating the energy con-
sumption of the NF.

The membrane cleaning is recommended as
the operational flux declines 15% from the basic
line [20]. The cleaning intervals that are required
to comply with the 15% flux decline at different
driving pressures and recoveries are presented in
Table 2. The results show that as higher driving
pressures and recovery caused more intensive
membrane flux decline remarkably shorter clean-
ing intervals are needed. This leads to higher usage
of cleaning chemicals, to higher time requirement

0
10
20
30
40
50
60
70
80
90

100

C
on

du
ct

iv
ity

,
40

%

C
on

du
ct

iv
ity

,
55

%

TO
C

, 4
0%

TO
C

, 5
5%

R
et

en
tio

n,
 %

..

4 bar 5 bar 6 bar 7 bar

for cleanings, to quicker membrane wear out and
to shorter membrane life-time.

The average retentions of conductivity and or-
ganic matter (TOC) at different operating parame-
ters during the pilot-scale NF study are presented
in Fig. 3. The permeate quality remained stable
and retentions high in terms of organic matter
despite the varying driving pressure and recovery
of the NF process. On the contrary, the higher
driving pressure and the lower recovery increased
the conductivity retention due to the membrane
compression and the lower concentration gradient.
Since the NF was used mainly for the organics
removal the operating parameters did not affect
the applicability of the process in the terms of
product water quality.

3.2. Cost of NF

The investment and O&M costs of the design-
ed NF process at the different driving pressures
and recoveries are summarised in Fig. 4. The re-
sults suggest that at certain operating parameters
investment and O&M costs are balanced in an
optimal way resulting in the least total cost of NF
operation. In this case the optimum operating para-
meters were 6 bar at 83% recovery. As a whole,
the use of higher recovery seemed more economical.

Fig. 3. Average retentions of conductivity and organic matter (TOC) at different driving pressures and recoveries of NF
pilot process.



R. Liikanen et al. / Desalination 201 (2006) 58–70 65

The calculated investment costs ranged from
0.024 €/m3  at  the  driving  pressure  of  7  bar  to
0.043 €/m3 at the driving pressure of 4 bar with
the both studied process recoveries. Less variance
and non-linear relation to driving pressure was
seen in the O&M costs, which ranged from 0.103
to 0.112 €/m3 at the recovery of 68% and from
0.083 to 0.089 €/m3 at the recovery of 83%. The
total es-timated cost of installing NF at ECW
ranged from 0.110 to 0.151 €/m3 at the studied
operational para-meters.

The cost of conventional water treatment at
ECW is approximately 0.17 €/m3 excluding capital
costs. With that respect the addition of NF at ECW
process would increase the price of water treat-
ment notably.

It was assumed that the pilot-scale studies give